
y S ~ 0i + i

~ L

~ ~

~ 92

~ ~ 0 ~

f/!

I
I

I

CA
I

D



The University of Viaconsin Sea Grant Co2'Lege Pz'ogham
is sponsored by the National Oceanic and Atmospheric
Administration's Office of Sea Grant, U. S. Depaz &vent
of Commewce, and by the state of wisconsin.

SEA GRANT CONRUNZCAZ'ZONS OFFICE

1800 UNIVZBSZTY AVZNUE

MADZ'SON, VZ 53706

�08! 263 � 3258

VZS-SG- 75-224



ANALYSIS OF THE

LAKE MICHIGAN BASIN PHOSPHORUS REMOVAL POLICY

IN WISCONSIN

DARYL A. BRAASCH,

ERHARD F . JOE RES

Department of Civil and Environmental Engineering

University of Wisconsin � Madison

University of Wisconsin Sea Grant Program Technical Report

WIS-SG-7S-224

February 1975





e'.Illa'

TABLE OF CONTENTS
[...]
at the plant and sold. The west plant receives filtrate with
approximately 65 Fe, which provides excellent removals. The plant
has a very unique and profitable system of treatment for phosphorus.
'Ihe possibility of the use of iron to remove phosphorus was pur-
sued for the following reasons:

Discussion:

ITreatment levels are based on data from

West

85 MGD
68.11 MGD

5.6 mg/1
0.8 mg/1

865

Design flow:
Average flow:

Average influent total P.
Average effluent total P:
Average 4 P Removal:

Average influent lb/day P:
Average effluent lb/day P:

115 MGD
91.96 MGD

5.6 mg/1
0.44 mg/1

924

4295
337



MILWiQ9ZE - JONES ISLAND  Cont.!

1. No extra sludge problem  as opposed to alum addition!
2. Consistent with existing sludge disposal methods
3. Success experienced at a small A.S. plant
4. Pickle liquor available locally  A. 0. Smith!
5. Inexpensive  relatively!

The Commission found the A. 0. Smith Company to be extremely
cooperative. As part of the agreement, the plant would receive
all waste pickle liquor from A. 0. Smith. As part of this "joint
effort", equipment necessary for iron addition was designed and
constructed. The addition of two more 20,000 gallon storage
tanks provides a total storage capacity of 100,000 gallons. This
large capacity facilitates a more flexible hauling schedule for
A. 0. Smith and specifically avoids having to pay high overtime
wages for delivery during A. O. Smith shutdown periods. The
agreement will continue to 1976 under the current 5-year contract.
The sewerage commission is hopeful for an extension of the agree-
ment in a similar form.

Equipment and chemical {pickle liquor! costs to Milwaukee are
relatively small compared to labor, maintenance, aad power costs
and are assumed negligible for this analysis. Treatment percen-
tages have been excellent  90+4! and the plant has experienced a
decrease in the FeC1 needed. for sludge conditioning. This repre-
sents a significant lost savings to the plant. Poor removals of
about 504 were reported by the state lab for June and July.
Phosphorus removal equipment was down at this time. The values
for June and July are not inc1uded in this analysis.

Sources: Mr. Lawrence Ernest, SIP Supt.



101

NILXiMZK SCUIH SHORE

Return Sludge

Waste
Act. Sl.Liquor

~ To Lagoons

[Treatment levels are based on state lab data only; in interviews with
Mr. Dedinsky and Mr. Peyont, they reported P removals of 45-504. Thus, phos-
phorus removal efficiencies can be expected to be somewhat lower than those
indicated by the limited data used here.]
Design flow: 120 MGD
Average flow: 55.44 MGD
Design flow not exceeded.

Average influent total P: 6.6 mg/1 as P; 3052 Ib/day P
Average effluent total P: 2.7 mg/1 as P; 1248 Ib/day P

Annual Cost 4/1000 gal.Cost

$558,000

negligible

$47,882
19,000

Capital
Operating
Chemical

0. 24
0.09

$66,882 0. 33</1000 gal.

The full scale treatment system will provide the capability of adding
pickle liquor at the primaries and ahead of the aeration tanks. The
above are expected costs of the full scale facilities.

Cmments:

Sources: Mr. Dedinsky, South Shore plant
Mr. Peyont, South Shore plant

Treatment: PRIORY

Present system is set up mainly for neutralization; any phosphorus
removal is essentially a side benefit. Present system -- 3600 gpd
waste pickly liquor �-45 Fe! ahead of primaries; Fe:P = 0.5:1
P Removal Efficiency: Fe:P = 0.5:1 -- 594



102

NEEM-MENAK

Return Sludge

Waste
Act. Sl.

fTreatment levels are based on data from August 1973-June 1974.]
Design flow' .18 EGO
Average flow: 13.407 hGD
Design flow not exceeded for this period of record.

Average in'.uent total P: 3.5 mg/1 as P; 391 lb/day P
Average effluent total P: 1.32 mg/1 as P; 147 lb/day P

No treatment required to date; 624 P Removal.

Comnents:

Sources: Mr. Shulke, SH? Supt.

A major plant expansion has been put off because of a lack of
federal funding. Neenah-Menasha may eventua1ly have to add nutrients
to achieve an efficient biological system.  Influent BOD concentra-
tions now average approximately 200 mg/1.! Mr. Shulke noted that he
has used polymer on occasion for suspended solids control.



103

NEW HOLSTE IiV

Return Sludge

Waste
Act. Sl.I

L
� � jTo Land Disposal

Treatment levels are based on performance at the old. plant--activated sludge
system with FeC13 addition for phosphorus removal. The new 1.3 MGD plant
became operational in May 1974 with an average flow of 0.6 MGD  May-July! .
No phosphorus tests have been run at the new plant to date. Liquid alum and.
polymer are added ahead of the final clarifier with a dose of 20 gpd alum
re zted.

Average flow: 0.309 bGO
Average influent total P: 13.5 mg/1 as P; 35 lb/day P
Average effluent total P: 4.4 mg/1 as P; 11 lb/day P

IBased on data reported in a personal interview.]

Annual Cost g/1000 gal.

Capital
Operating
Chemical

$1, 504
7 200

1 ~ 33
6.38

7.714/1000 gal. or $0.99/lb P removed$8,704

Gmments: Phosphorus removal capital cost at the new plant is $6,000. The
reported alum dose seems low at the new plant, but tests have not
been run yet.

Sources: Robert E. Lee 5 Associates, Green Bay
Lee Tikalsky
Roger Kapellen

Treatment: POST-BIOLOGICAL
Approximately 25 gpd. FeC13 out of drums ahead of finals; Fe:P = 1:1
P Removal Efficiency: prior to chemical addition -- 204

Fe:P 1:1 -- 694



104

Return Sludge

[Treatment levels are based on data from Dec. 1973-June 1974.]

Design flow: 1.25 MGD
Average flow: 0.789 MZ!
Design flow not exceeded for this period of record

Average influent total P: 16.9 mg/1 as P; ill lb/day P
Average effluent total P: 3.44 mg/1 as P; 23 lb/day P

Treatment: POLI'-BIOLOGICAL
200 gpd liquid alum ahead of finals; Al:P = 1:1

P Rmoval Efficiency: prior to chemical addition -- 214
Al'P ~1'1 -- 804

Cost Annual Cost g/1000 gal.

$17,385

$14,378

Mr. Martin noted more sludge gallons with chemical addition and also
noted a more compact sludge. A dairy industry contributes to the
high influent phosphorus concentration. New London awaits funds to
expand phosphorus treatment facilities.

Caments:

Sources: Donahue 5 Associates, Sheboygan
Bob Martin, Director of Public Works
Ernie Schultz, STP operator

Capital
Operating
Chemical

$1,492
1,651

11 235

Waste

!
Act. Sl.

To Land
~ Disposal

0. 52
0. 57
3. 90

4.99</1000 gal. or $0.45/lb P ramved



105

Recirculation

. +To Drying Beds
and Lard Disposal

[Treatment levels are based on data of Feb., July, Sept., 1973.J
Design flow: 0.40 MGD
Average flow: 0.457 MGD

Average influent total P: 6.7 zg/1 as P; 25 lb/day P
Average effluent total P: 4.5 mg/1 as P; 17 lb/day P

Treatment: PMrbQRY
70-100 gpd liquid alum at primary tank.
Al:P ~ 1.4:1 to 1.8:1

P %mewl Efficiency: prior to chemical treatment -- 204  assumed!
Al:P ~ 1.4:1 -- 334

Cost lcmual Cost g/1000 gal.

$198258

Camnents: Engineers recommended Al:P 2:1. No data fram operator reports
is shown here, but Mr. Rescka quoted 30-354 removal, confirmed by
the state lab results.

DomQme 5 Associates, Sheboygan
Robert Hinn, STP Apt.
Truamn LeMieux, city c1erk
T, Rescka, STP operator

Sources:

Capital
Operating
Chemical

@.,652
2,101
6 336

88,089

0. 99
1. 26
2 ' 60

4.85</1000 gal. or $2.77/lb P remmei



106

NORTH PARK S.D.

Liquid

!Treatment levels are based on data from Nov. 1973-June 1974.j
Design flow: 0.90 MOD
Average flow: 1.439 MGD
Average flow exceeds design flow: 8 of 8 moniM

Average influent total P: 5.8 mg/1 as P; 70 1b/day P
Average effluent total P: 0.48 mg/1 as P; 6 lb/day P

Treatment: CHEMICAL-BIOLOGICAL

110-120 gpd liquid alum at lift station  approximately 3/4 mile
from plant!; Al:P =-0.8:1 to 1:1

P Removal Efficiency: prior to chemical addition -- 114
Al:P ~ 0.8.",1 -- 924

Cost Annual Cost g/1000 gal.

$16,660 0. 27
0.80
l.24

2.31$/1000 gal . or $0.52/lb P removed$12,140

Chemical dose for liquid alum seems to be much less than that
expected by the engineers t'Al:P=-2:1! . Mr. Cruz noted increased
sludge volume and better compaction and dewatering with alum add.ition.

Colaaents:

Sources: Iverson 5 Associates, Einhorn
George Cruz, SIP Supt.

Capital
Operating
Chemical

$ 1,430
4,206
6 604

To Drying
� +Beds and/or

Land Disposal



107

Return Sludge

eatment levels are based on data from Aug. -June 1974 '

Design flow: 3 hKD
Average flow: 1.396 MGD
Design flow not exceeded

Average influent total P: 4.6 mg/I as P; 54 1b/day P
Average effluent total P: 1.6 mg/1 as P; 19 1b/day P

Treatment: CHEMICAL-BIOLOGICAL

50 mg/1 FeC13 at day tank ahead of aeration; Fe:P = 2:1 to 3:1
P Rem~~i Efficiency: prior to chanical addition -- 254  assumed!

Fe:P ~ 2.5:I -- 654

Cost Pmmal Cost 4/1000 gal.

$35,300

$29,550

The plant was recently upgraded--additions of aeration, sludge
thickener, vacuum filter, and chemical treatment. Fe:P dose seems
relatively high.

Comaents .'

Sources: Foth 5 Van Dyke 5 Associates, Green Bay
John Viestenc, Utility Commission

Capital
Operating
Chemical--FeC1~

- -Polymer

f 3,332
10,531
10,869

4 818

0.30
2.07
2.13
0. 94

5.44</1000 gal. or $2.31/lb P
remved



108

OCQHTO FALLS

Recirculation

+To Land
Disposal

[Treatment levels are based on data from May 1973-June 1974.]
Design flow: 0.160 MGD  max. 0.225 MZ!!
Average flow: 0.206 MGD
Average flow exceeds design flow: 13 of 14 months
Average flow exceeds maximum design flow: 5 of 14 months

Average influent total P: 6.9 mg/1 as P; 12 lb/day P
Average efQuent total P: 1.7 mg/1 as P; 3 lb/day P

Treatment: PIK4KY

Approximately 25 gpd FeC1 {out of drums! at primaries;
Fe:P = 3.1

P Removal Efficiency: prior to chmical addition -- 204 {assumed!
Fe:P 3:1 -- 754

Cost Amnml Cost g/1000 gal.

$340Capital
crating

'cal

$8,796

A new combined treatment plant is planned for the future. Because
of the character of the industrial wastes in the new plant, phos-
phorus may have to be added. for efficient biological activity.
The operator reported pump problems with ferric, but a large cap-
ital investment would be required for alum storage facilities.

Camncmts:

Sources: Mr. John Turner
Mr. Ervin Peitersen

83
1,869
6 844

0.11
2.48
9.10

11.69$/1000 gal. or $2.68/lb P renoved



109

o Drying Beds
and/or Land

ispbsal

Liquid Alum

treatment levels are based on data from Oct. 1973-tune 1974.]
Design flow: 12 MGD
Average flow: 10.947 MGD
Average flow exceeds design flow: 4 of 9 months

Average influent total P: 5.2 mg/1 as P; 475 lb/day P
Average effluent total P: 1.73 mg/1 as P; IS8 lb/day P

Cost Amoral Cost g/1000 gal.

Capital $3S,000
Operating
Chanical
Sludge Disposal

$ 3,003
3,802

69,182
27 375

0. 08
0.10
1.73
0.68

$103,362 -. 2.57</1000 gal. or $0.89/lb P
reaaved

Digestion has been out of operation and raw sludge has been
hauled. This is hauled under contract at 1.5$/gal;
Mr. Norwicki indicated that sludge was increased by 5000
gpd because of alum addition.

Ceaaents:

Donahue 5 Associates, Sheboygan
Leo Nozwicki, STP Supt.

Sources:

Treatznent: PRIMARY

1300 gpd liquid alum at grit chamber; Al:P 1.3:1
P Ranoval KHiciency: prior to chemical addition -- 104

Al:P ~ 1.3:1 -- 674



110

PE SLIGO

Recirculation

To Drying Beds
and Disposal

jTreatment levels are based on data from Feb. 1973-June 1974.]
Design flow: 0.40 MGD
Average flow: 0.495 MGD
Average flow exceeds design flow: 14 of 16 months

Average influent total P: 4.95 mg/1 as P; 29 lb/day P
Average effluent total P: 1.75 mg/1 as P; 7 lb/day P

Treatment: POST-BIOLOGICAL
Approximately 50 gpd FeC13  fran drums! ahead of final;
Fe:P - 2.5:1

P Removal Efficiency: prior to chanical addition -- 204  assumed!
Fe:P 2.5:1 -- 655

Annual Cost g/1000 gal.

$17,634

New plant will incorporate an aerated lagoon system for combined
treatment. 4-5 MR plant may be operating near the critical
nutrient level for the biological system. FeC13 with polymer is
expected to be used for phosphorus removal.

Gcmments:

Sources: Donahue 5 Associates, Sheboygan
Charles Bertrand, STP Supt.

Capital
Operating
�mB.cal

200
1,556

15 878

0. 11

0. 86
8.79

9.764/1000 gal. or $2.20/lb P removed



111

Recirculation

Pickle

Liquor

[Treatment levels are based on data from Nov. 1973-June 1974.]

Design flow: 0.6 MGD Phx. 1-1.3 MGD!
Average flow: l. 02 NGD
Average flow exceeds design flow: 8 of 8 months

Average influent total P: 9.4 mg/1 as P; 80 lb/day P
.Average effluent total P: 4.3 mg/1 as P; 36 lb/day P

Treatment: PRBSRY
160 gpd waste pickle liquor ahead of primary tank; Fe:P 2.5:1

P Raacwal Efficiency: prior to chemical addition -- 44
Fe:P 2.5:1 -- 544

Cost Annual Cost g/1000 gal.

$17,610 0.45
0. 64
2.74

3.83</1000 gal. or $0.89/lb P remved

It scans that alum was dosed at Al:P 1:1 with essentially the same
average removal and cost as the present system. A dairy industry
contributes to the waste load at the plant. The proposed new plant
>auld be activated sludge with tertiary filtration.

Ccmmeyts .'

Donahue g Associates, Sheboygan
Chet Harrison, FIX Supt.
Dan Rod.er
John. Hodge, Operator

Sources:

Capital
Operating
Chemical

$ 1,662
20372

10 218

$14,252

To
� � g Land

Disposal



Return Sludge

[Treatment levels are based on data from Ju3.y 1973-June 1974.]
Design flow: 2.5 MGD  Max. 4.0 MGD!
Average flow; 1.495
Design flow was not exceeded.

Average influent total P: 10.7 mg/1 as P; 133 lb/day P
Average effluent total P: 1.64 mg/1 as P; 20 lb/day P

Treatment: PPZQRY

150-160 gpd waste pickle liquor at grit chamber; Fe:P 1.5:1
P Removal Efficiency: prior to chemical addition -- 304 I;assumed!

Fe:P 1.5:1 -- 854

Cost Annual Cost 4/1000 gal.

714 0.13
1,726 0.32
9 605 1.76

$12,045 2.214/1000 gal. or $0.29/lb P rsnoved

Originally, sodium aluminate addition was planned. Tank was fiber-
glassed to accommodate waste pickle .Liquor.

Capital
Operating
Chemical

Ccmments .

Sources: Donahue 5 Associates, Sheboygan
Hd Sauer, STP Supt.
Mr. hhrphy, City Clerk



Recirculation

Sodium Aluminate
with Polymer

+ To Land
Disposal

[Treatment levels are based on data from Sept. 1973--assumed to be typical of
plant performance. j

Design flow: 1.2 MGD
Average flow; 0.9 !AD

Average influent total P: 8.5 mg/1 as P; 64 lb/day P
Average effluent total P: 2.9 mg/1 as P; 22 lb/day P

Treatment: PRBVQK

64 gpd liquid sodium aluminate with polymer ahead of primary;
Al:P ~ 1.2:1

P Rexwal Efficiency: prior to chemical addition -- 214
Al:P ~ 1.2:1 with polymer -- 664

Cost Annual Cost g/1000 gal.

Comnents: Portage is located at the intersection of two major river systms:

P R al Re ed
Fox River  Lake Michigan Basin!
Wisconsin River  Mississippi River System! NO

The present plant is located on the Fox River. Portage is waiting
funds for a complete plant renovation.

Sources: General Engineering, Portage
Fred Hearder, Director of Pub1ic Works

Capital
Operating
Chmical

$5 000 $712
. � 2,477

21 424

324,613

0. 22
0.75
6.52

7.49</1000 gal. or $1.60/lb P removed



RACINE

[Treatment levels are based on data from June 1973-April 1974.]
Design flow. 'Primary--23 MGD

Secondary- -12 MGD
Average flow: 23.8S4 MGD
Average flow exceeds design flow  Prim.!: 6 of 11 months

Average influent total P: 4.4 mg/1 as P; 875 lb/day P
Average effluent total P: 2.8 mg/1 as P; 5S7 lb/day P

Treatment: PRZQRY
2000 gpd waste pickle liquor before primaries;
Approximately 12'5 Fe  Fe:P 2.5:1!

P Removal Efficiency: prior to chemical addition -- 85
Fe:P 2.5:1 -- 365

Approximate cost: 0.084/1000 gal. or $0.06/lb P ranoved.

Caameets: Expecting construction soon to increase secondary treatment capacity
to 30 MGD. For that part of the flow which undergoes secondary
treatment, a 648 reduction in phosphorus is reported  Jan.-May 1974!.
This leaves a secondary effluent phosphorus concentration of 1.4
mg/1 as P. Mr. Buoys noted that the return to the primary tanks
prevents the overall phosphorus ranoval efficiency from being
higher. FeC13 is used in conjunction with vacuum filtration.

Sources: Gary K. Coates, Engineer-Manager
Stan Budrys, SIP Supt.



115

Recirculation

+To Drying Bed and
Land Disposal

[Treatment levels are based on data from Feb. 1974-June 1974.]
Design flow: 0.675 MGD  Avg.!